


River Bend – Preliminary Water System Evaluation 

Page 2 

P:\Muni\River Bend-Water_System_Evaluation-2019145\ADMIN\F-Reports\Rivers Report & Summary.docx 

Treatment Plant - Wells #1 and #2 (Entry Point P01): 

 

Wells #1 and #2 feed water to the water treatment facility located at the northeast corner of the 

intersection of Shoreline Drive and Plantation Drive.  Well #1 has a vertical turbine pump with the 

wellhead housed in a wood frame pump house located immediately in front of the water treatment 

building.  Well #1’s 12-hour supply rating is 0.252 MGD.  Well #2 has a submersible pump with 

the wellhead housed in a wood frame pump house located near the entrance to Quarterdeck 
[...]
water.  Iron and manganese are both classified under Secondary Maximum Contaminant Levels 

(SMCL) standards.  The SCMLs for iron and manganese in drinking water is 0.3 mg/L and 0.05 

mg/L, respectively.  Water with less than these concentrations should not normally present an 

unpleasant taste, odor, appearance or side effect caused by a secondary contaminant. 

 

Iron pipes can also be a source of iron in water.  However, the Town’s distribution system is 

comprised almost entirely of PVC pipes, contains minimal quantity of ductile iron pipes, and no 

cast iron pipes. 

 

This limited evaluation and analysis suggests that the red or reddish-brown water observed at 

customers’ homes appears to be a result of limitations in the current WTP process.  Oxidation of 



River Bend – Preliminary Water System Evaluation 

Page 9 

P:\Muni\River Bend-Water_System_Evaluation-2019145\ADMIN\F-Reports\Rivers Report & Summary.docx 

iron and manganese with air is cost-effective since there is no chemical cost; however, the 

oxidation process can be slowed and the reaction has to be quite large if there are high levels of 

manganese.  Also, small changes in water quality may affect the pH of the water and the oxidation 

rate may slow to a point where the plant capacity for iron and manganese removal is reduced.  

Additionally, Birm media is not as effective in removing manganese as other types of filter media. 

 

It appears that iron, manganese and calcium that are not completely removed through the treatment 

process result in deposition/scaling within the distribution system.  Periodically, water flow 

through the distribution piping will cause the deposits to flush out/slough off and appear as colored 

water at the customers’ taps.  

 

Potential Treatment Improvements: 

 

The River Bend water treatment system appears to be a fairly simple treatment process relative to 

operations and maintenance, which is probably favorable for a relatively small community.  

Overall, the treatment plants appear to perform well for iron removal.  However, the Birm media 

does not appear to be the optimal media for manganese reduction.  Rivers & Associates, Inc. has 

designed many filter/softener water treatment plants to treat Castle Hayne aquifer water in eastern 

North Carolina, and we have not seen Birm filter media utilized. 

 

Several treatment alternatives are available which could be expected to improve the finished water 

quality of River Bend’s drinking water.  The following is a summary of various options:    

 

A.  Filtration/Softening WTP:  A combination of the following process improvements could be 

considered to improve the performance of the River Bend water system utilizing filtration 

and/or softening processes: 

 

Greensand/Greensand Plus Filtration - One of the first types of filters to be used to treat 

water containing iron and manganese was the greensand filter.  The active material in 

greensand is glauconite.  Glauconite is a green clay mineral that contains iron and has ion 

exchange properties.  The glauconite is mined, washed, screened and treated with various 

chemicals to produce a durable greenish-black filter media that is able to adsorb soluble iron 

and manganese.  Greensand Plus is an artificially manufactured filter media that has all the 

same physical properties of manganese greensand. 

 

As water passes through the greensand filter, soluble iron and manganese are pulled from 

solution and later react to form insoluble iron and manganese.  Regular backwashing, as 

recommended by the manufacturer, is required to remove the insoluble forms of iron and 

manganese.  In addition, the greensand filter must be regenerated continuously with potassium 

permanganate.  Greensand Plus can be regenerated with chlorine or any strong oxidant.  

Greensand Plus is more durable than Greensand and can withstand higher differential pressure 



River Bend – Preliminary Water System Evaluation 

Page 10 

P:\Muni\River Bend-Water_System_Evaluation-2019145\ADMIN\F-Reports\Rivers Report & Summary.docx 

across the filter, resulting in less frequent backwashing and a lower percentage of backwash 

waste.    

 

Most greensand filters are rated to be effective treating water with iron concentrations up to 10 

mg/l.  If the pH of the water is lower than 6.8, the greensand will not filter out the iron and 

manganese adequately, and the pH must be raised prior to filtration.  Backwashing is used to 

remove particles collected in the filter.  Regular backwashing is essential for effective filter 

performance and requires flow rates that are often three to four times the normal usage rate. 

 

A greensand filter system is considered to be superior to Birm filters for iron and manganese 

removal, albeit it is more complex and expensive. 

  

Ion Exchange Softening – Ion exchange softening is frequently used in municipal water 

treatment applications to reduce the hardness associated with raw water such as that from the 

Castle Hayne aquifer.  It is quite common for Castle Hayne water treatment facilities to include 

both greensand filtration for iron and manganese removal followed by ion exchange softening 

to reduce hardness.  Some raw waters that have lower amounts of iron and manganese can be 

treated by ion exchange softening only because dissolved iron and manganese can be 

exchanged for sodium on the anionic exchange resin or zeolite.  The process of iron and 

manganese removal is the same ion exchange process that removes hardness or calcium and 

magnesium. 

 

In the case of River Bend’s raw water, we would not recommend the use of ion exchange 

softening without first reducing iron and manganese via filtration.  As such, ion exchange 

softening would be employed only if the Town desired to supply softened water directly to the 

customers in lieu of each customer providing a residential water softener. 

 

The ion exchange softener can be considered a polishing treatment step for iron and manganese 

removal when following filtration.  Residual iron and manganese from the filters can be 

absorbed during normal operation of the water softeners.  Iron, manganese, calcium and 

magnesium are subsequently removed from the exchange media during the softener 

regeneration and backwashing steps. 

 

A greensand filter system followed by cationic softening would make for a high-quality water 

that is capable of consistently meeting secondary limits.  Further, it would be expected to 

practically eliminate the appearance of colored water at the customer taps.   

 

Chlorination (Oxidation) Plus Filtration - Chemical oxidation followed by filtration is a 

treatment method that can also be employed for iron and manganese removal when 

concentrations are high.  

 



River Bend – Preliminary Water System Evaluation 

Page 11 

P:\Muni\River Bend-Water_System_Evaluation-2019145\ADMIN\F-Reports\Rivers Report & Summary.docx 

For this treatment method, chlorine solution is injected with a chemical feed pump ahead of 

the sand filter.  Soluble iron and manganese begin to settle out following contact with the 

chlorine solution.  Approximately 20 minutes of contact time is needed to form particles that 

can be filtered.  Sufficient contact time is typically provided via a detention tank. 

 

This type of system will remove soluble and suspended particles of insoluble iron and 

manganese from the source water.  Backwashing the sand filter to remove precipitated iron 

and manganese is an important part of continued filtration.   

 

An additional advantage of using the chlorination system is its bactericidal effect.  Iron and 

manganese bacteria, along with other bacteria, are destroyed.  Potential clogging problems in 

the sand filter are eliminated.  To our knowledge, River Bend’s water wells have not 

demonstrated significant bacterial contamination like some other eastern North Carolina water 

supply wells.  

 

A potential disadvantage of the pre-chlorination feed is that disinfection byproducts such as 

trihalomethanes (THM) and haloacetic acids (HAA) can be produced when organic matter is 

present in the raw water. THMs and HAAs are considered to be carcinogenic and additional 

treatment or disinfection methods may need to be employed to maintain levels within primary 

drinking water standards.  

 

For River Bend, if Greensand/Greensand Plus Filtration was employed, a pre-oxidant feed such 

as potassium permanganate or chlorine would be required to provide continuous regeneration 

of the filter media.  In addition, a detention tank would be required to provide appropriate 

reaction time for the oxidant ahead of the filter vessels.  The chemical dosage, however, would 

not likely be of the greater magnitude required for exceptionally high iron and manganese 

concentrations and/or for the presence of iron and manganese bacteria in the raw groundwater. 

 

If filtration and/or softening were employed to improve the drinking water quality for the Town of 

River Bend, a single new 1.0 MGD filtration/softening water treatment plant would likely be 

required.  This would entail modifications to the Town’s existing well pumps and raw water piping 

to direct all raw water flow to a new water treatment plant site.  The WTP would likely consist of 

new aeration, pre-oxidant feed system and raw water detention tank to begin oxidation of the 

soluble iron and manganese.  Filter feed pumps would be required to pump flow through the filter 

and/or softener treatment trains and subsequently into the distribution system and elevated tanks.  

As a minimum, the filter/softener treatment trains and associated chemical feed systems would 

need to be housed in a new treatment building.  Chemical feed systems may include caustic for pH 

control, potassium permanganate for continuous regeneration of the filter media, polyphosphate 

as a corrosion inhibitor, and chlorine for primary and residual disinfection.  If chlorine reacted 

with organic compounds in the raw water supply to create excessive disinfection byproducts, an 

ammonia feed system may be employed to create chloramines for residual disinfection within the 

distribution system.  New electrical and controls would be utilized for proper monitoring and 



River Bend – Preliminary Water System Evaluation 

Page 12 

P:\Muni\River Bend-Water_System_Evaluation-2019145\ADMIN\F-Reports\Rivers Report & Summary.docx 

control of the overall water supply, treatment and distribution of finished water.  

Backwash/regeneration waste treatment and disposal modifications would also be required. 

 

A detailed cost estimate for such a system is not included within the scope of this preliminary 

evaluation; however, a ballpark figure is expected to be on the order of $6.5 million.  If a $6.5 

million loan was secured for 20 years at an interest rate of 3.5%, the monthly debt service equals 

$37,697.  If this cost is spread across 1,462 customers, the average monthly cost per customer 

equals $25.78. 

 

B. Nanofiltration WTP:  An alternative to a filtration/softening water treatment plant is 

nanofiltration.  Nanofiltration makes use of partially permeable membranes to separate 

contaminants at a molecular level from a fresh water supply.  Nanofiltration membranes are 

capable of removing organics, soluble iron, manganese, hardness and other contaminants, and 

produces a very high-quality drinking water. 

 

If nanofiltration were utilized in River Bend, a new 1.0 MGD water treatment plant would be 

required.  All of the Town’s well pumps would need to be submersible to minimize oxidation 

and precipitation of iron and manganese which could foul the membranes.  A new water 

treatment plant building would house the cartridge filters, nanofiltration pumps, membrane 

skids, clean-in-pace system, chemical feed systems, and electrical gear.  Chemical feed 

systems may include caustic for pH control, a scale inhibitor to prevent membrane fouling, 

calcium carbonate to restore hardness, polyphosphate for corrosion control, and chlorine for 

primary and residual disinfection.   With the nanofiltration process, disinfection byproducts 

are not of concern since the organic precursors are removed.  As such, chlorine is acceptable 

for disinfection.  New electrical and controls would be utilized for proper monitoring and 

control of the overall water supply, treatment and distribution of finished water.  Concentrated 

waste stream disposal of the membrane reject water would also be required. 

 

The cost of nanofiltration has decreased over time relative to the cost of more traditional filtration 

and softening.  However, we expect the cost for a nanofiltration treatment system may still be 20-

25 percent greater than the more traditional filters and softeners.  A ballpark figure for a 

nanofiltration system is $8 million.  If an $8 million loan was secured for 20 years at an interest 

rate of 3.5%, the monthly debt service equals $46,397.  If this cost is spread across 1,462 

customers, the average monthly cost per customer equals $31.74.  

    

C. Bulk Water Customer:  An alternate to designing and constructing a new water treatment 

facility for the Town of River Bend is to consider purchasing bulk potable water from the City 

of New Bern.  The City’s WTP is a Filtration and Softening WTP that produces a high-quality 

drinking water utilizing processes similar to those described in Alternative A above.  In 

addition, the City’s distribution system includes an existing 8” water main that extends along 

US Hwy 17 past the River Bend corporate limits.   



River Bend – Preliminary Water System Evaluation 

Page 13 

P:\Muni\River Bend-Water_System_Evaluation-2019145\ADMIN\F-Reports\Rivers Report & Summary.docx 

Rivers & Associates, Inc. conducted a preliminary hydraulic evaluation in March, 2017 to 

evaluate a one-way emergency water system interconnect between River Bend and the City of 

New Bern in the event that the Town lost their well water supply.  A copy of the letter report 

is attached as Appendix C.  The evaluation indicated that the existing 8” water main was 

capable of supplying the current average day demand, but insufficient to supply the current 

maximum day demand event.  As noted in the letter report, the City of New Bern is still 

working toward design and installation of transmission and elevated water tank improvements 

to serve the western side of their service area.  When complete, those improvements would 

significantly improve the capability for New Bern to supply River Bend.  Additional hydraulic 

evaluation is warranted to confirm that fire flow demand can be simultaneously met during the 

maximum day demand event as well. 

 

The cost for the 6” metered interconnect in March, 2017 was estimated at $104,000.  In 

addition, a 6” water main extension was recommended along Old Pollocksville Road to 

complete the loop with the Efird Boulevard main.  The estimated cost in 2017 was $27,500.  

These two cost estimates today are expected to approximately 15% higher at $120,000 and 

$32,000, respectively.  

 

The average daily consumption based on the Town of River Bend’s 2018 LWSP is 

approximately 181,000 gpd based on 1,462 residential, commercial and industrial customers. 

 

The City of New Bern’s current Water Rates schedule is attached as Appendix D.  The 

following rates are applicable for customers located outside the City of New Bern: 

 

Readiness to Serve Charge – 6” Water Meter = $2,417.12/month 

Consumptive Charge = $6.06 per 1,000 gallons (under 10,000 gallons) 

Consumptive Charge = $8.18 per 1,000 gallons (over 10,000 gallons) 

    

On this basis, the estimated monthly cost paid to the City of New Bern per customer equals 

$32.45 computed as follows: 

 

Readiness to Serve = $2,417.12 

First Day Consumptive Charge (First 10,000 gallons) = 

$6.06 x 10kgal = 

$60.60 